
www.ohiowea.org 37

The 2016 Conference 
is a BOOMING time 

to obtain valuable 
education and network 
with others in the water 

quality field. 

Registration is now open at:
www.ohiowea.org

The Bertram Inn & Conference Center

Mary Ann Driscoll
Conference Co-Chair 
330.376.5778
MaryAnn.Driscoll@burgessniple.com

Art Kimpton
Conference Co-Chair
440.838.1221
akimpton@peltonenv.com

Ted Baker
Technical Program Chair
440.461.4677
kingsnu@aol.com

Ohio Water Environment
Association
614.488.5800 
info@ohiowea.org

Hosted by the Northeast Section.  For information contact:



38  Buckeye Bulletin - Issue 1 | 2016

Dear WaterBOOMers,

Join your OWEA friends and colleagues as we 
return to the Bertram Inn for the OWEA 2016 
[...]
Exhibitor Reception – Including Ops Challenge Awards
Exhibit Tear Down
Meet & Greet – ThornCreek Winery
After Party in Hospitality Suites - Pool Area (All attendees welcome)

Registration 
Crystal Crucible Breakfast  (by invitation)
Breakfast 
Technical Sessions (4 Concurrent Sessions)
Spouse/Guest Program
Lunch
President’s Luncheon (by invitation)
Technical Sessions (4 Concurrent Sessions)
Reception – 5S Induction
Annual Banquet & Awards
After Banquet - Drinks, Desserts, and Music
After Party in Hospitality Suites - Pool Area (All attendees welcome)

Registration 
Breakfast
5S Breakfast (by invitation)
Technical Sessions (3 Concurrent Sessions)
Conference Committee Lunch (by invitation)

*Schedule as of 2/23/2016

Registration Options
Early Registration - by May 31st:

Full Conference Member...........................................$275
Full Conference Nonmember................................ $400
Retired Member Full Conference......................... $150
Tuesday Only Member................................................ $145
Tuesday Only Nonmember..................................... $220
Wednesday Only Member........................................ $145
Wednesday Only Nonmember............................. $220
Student.................................................................................... $50
Spouse/Guest Program............................................. $160 

Late Registration - June 1 and after:
Full Conference Member...........................................$325
Full Conference Nonmember................................ $450
Retired Member Full Conference........................ $200
Tuesday Only Member.................................................$170
Tuesday Only Nonmember......................................$245
Wednesday Only Member.........................................$170
Wednesday Only Nonmember..............................$245
Student.....................................................................................$75
Spouse/Guest Program............................................. $210

Budget Options*

Tues Tech Sessions & Exhibition............................ $50
Wed Tech Sessions & Lunch.....................................$75
Thur Tech Sessions - 1/2 Day................................... $50
Multiple Day Combo Available

Exhibitor Registration:
Includes Full Conference Registration 
for Primary Exhibitor
Member Exhibitor...........................................................$700
Nonmember Exhibitor.................................................$875
Extra Booth Attendant (2 max)................................ $50

Golf Registration:
Foursome............................................................................ $360
Individual Golfer................................................................ $90 
Hole Sponsorship Sign..................................$250 each

OWEA 2016 Sponsorship Levels:
Titanium.............................................................................$7500
Platinum............................................................................ $6000
Gold..................................................................................... $4500
Silver................................................................................... $3000
Bronze................................................................................. $1500
Copper................................................................................ $1000
Nickel..................................................................................... $500
Golf.......................................................................................... $250
Cobalt.................................................................................... $250

Schedule | Monday, June 27 - Thursday, June 30

*This option for attendees who only want to attend 
Technical Sessions on Tues, Wed, or Thur, or walk
the Exhibit Exposition on Tuesday. Except for lunch 
on Wed, which is included, Food/beverages/
networking events are not included in this price.

Schedule & Registration

8:00 a - 9:00 p
9:00 a - 5:00 p
9:00 a - 4:00 p
8:00 a - 5:00 p

5:00 p - 9:00 p
7:30 p - 10:00 p

7:00 a - 5:00 p
7:00 a - 10:00 a
8:00 a – 9:30 a
10:00 a - 5:00 p
8:30 a - 10:30 a
10:30 a – 11:30 a
11:15 a - 4:00 p
11:00 a - 12:00 p
12:00 p – 1:00 p
1:00 p - 4:00 p
1:00 p - 3:45 p
1:30 p - 2:30 p
2:15 p - 3:45 p
4:00 p - 5:00 p
5:00 p - 6:00 p
6:00 p - 10:00 p
10:30 p

7:00 a - 5:00  p
7:00 a - 8:00 p
7:00 a - 9:00 p
8:00 a - 11:45 a
9:15 a - 4:00 p
11:45 a - 1:00 p
11:45 a - 1:00 p
1:00 p - 4:45 p
6:00 p - 7:00 p
7:00 p - 9:30 p
9:30 p – 11:00 p
11:00 p

7:00 a - 11:00 a
7:00 a - 9:00 a
7:00 a - 8:00 a
8:00 a - 11:45 p
12:00 p - 1:30 p

Monday, June 27

Ju n e 27-30A 
Th e Be r t r a m In n a n d 
Co n f e r e n c e Ce n t e r

Thursday, June 30

Wednesday, June 29 

Tuesday, June 28



www.ohiowea.org 41

NE  S O W EA   P r e C o n f e r e n c e  W o r k s h o p
Monday, June 27th

What Do We Know and How Do We Share It?

This is a one-day workshop hosted by the OWEA Northeast Section open to anyone – conference registrants 
and one-day visitors. The Northeast Section is hosting this event and covering some of the costs to provide a 
service to the membership and offer training on a very important topic.

Communication and outreach is an often forgotten key element of our industry. The Northeast Section is 
excited to bring this important topic to the annual conference. This workshop is designed to provide attendees 
with some direction or advice on how best to communicate the importance of what we do to the public. The next 
Buckeye Bulletin will provide a list of speakers and topics.

Special Offer: Invite your manager to come with you for FREE! If an operator or superintendent registers for 
this workshop, they may register one manager or governmental official (from the same municipality) for free. The 
free attendee must also pre-register.

The cost of the workshop is $25 and includes a continental breakfast and lunch and attendees will obtain 
contact hours. This event requires separate registration from the conference. Non-members can attend for the 
same rate.

Exhibitor spaces are limited so reserve your booth now!

The Exhibition will be held at The Bertram Hotel & Conference Center in Aurora, Ohio. The 
Exhibit Hall will be open Tuesday from 10:00 am - 5:00 pm, with an Exhibit Hall Tour for one 
contact hour each from 11:00 am - 12:00 pm and 1:30 pm - 2:30 pm. The exhibition will conclude 
with a reception from 4:00 pm - 5:00 pm in the exhibit hall.

Register online at www.ohiowea.org. or contact OWEA at 614.488.5800/info@ohiowea.org.

Registration includes one full conference registration for primary exhibitor:

$700 for OWEA members
$875 for Nonmembers
Additional Booth Attendants: $50 includes Exhibition access and Tuesday breakfast

Exhibition | Tuesday, June 28

Welcome Social | Monday, June 27

Whether a busy day with colleagues on the golf course, at Operations 

Challenge or at the Preconference Workshop, or just getting to the 

conference Monday evening, join us Monday evening poolside at the hotel 

for a Welcome Social! Meet new people while enjoying beverages and 

appetizers from 7:30 pm – 10:00 pm.

PreConference & E xhibition
Ju n e 27-30A 

Th e Be r t r a m In n a n d 
Co n f e r e n c e Ce n t e r



42  Buckeye Bulletin - Issue 1 | 2016

Do you know what happens during the year in OWEA? Do you know who represents your Section or who are committee chairs? This is 
the time to find out about YOUR Ohio Water Environment Association. The Annual Business Meeting gives the membership a chance to 
see and hear how and what the Association has been doing. Information shared includes financial reports, organizational news, committee 
news, ongoings of the Sections and a little from WEF. Join us after the Awards Breakfast before you engage with the exhibitors.

OWEA Annual Business Meeting | Tuesday, June 28, 10:30 am to 11:30 am

Kickoff the conference by getting together with your peers to honor the best in our industry. The Awards Breakfast 
will be held on Tuesday, June 28 at 8:30 a.m. in the Hayes Ballroom. This ballroom is in the adjacent building to the 
sleeping rooms. After a hot breakfast the OWEA awards will be presented to those individuals that have shown 
exemplary service and dedication to our industry. Be there not only to congratulate those award winners but also 
the Crystal Crucible and Golden Manhole winners. The 5S inductees will be announced with their induction to take 
place at the cocktail hour before the banquet. Paul Bowen, WEF President, will also be there to address us and let 
us know what is going on at the Water Environment Federation.

Awards Breakfast | Tuesday, June 28, 8:30 am to 10:30 am

AWARDS

Exhibit Hall Tours | Tuesday, June 28, 11:00 am to 12:00 pm and 1:30 pm to 2:30 pm

Young Professional Papers | Tuesday, June 28, 1:00 pm

Remember when you were just starting out in the field? To encourage our young professionals we have young professionals presenting in the 
Amphitheater on Tuesday afternoon. Take a break from the exhibits and earn additional contact hours. Listen to presentations regarding  the 
design considerations of a greenway for CSO control, holistic sewer rehabilitation for the next generation of I/I control and the prioritization of 
improvements for Columbus’ Blueprint projects.

Awards & Net working

Earn 1 Contact Hour per tour

Each tour will include four 15 minute sessions in the exhibit hall, educating attendees about new technology, systems, and BMPs in various 
aspects of water reclamation and treatment.

OWEA’s exhibitors typically include representatives from collections, treatment, stormwater, instrumentation/SCADA, laboratory services, 
and consulting engineers. Exhibit tours are a great way to get updates on trends and innovations nationwide as exhibitors include both 
local and national companies. Sign up for exhibit tours the day of the Exhibits!

Ju n e 27-30A 
Th e Be r t r a m In n a n d 
Co n f e r e n c e Ce n t e r



www.ohiowea.org 43

Tuesday, June 28 - Afternoon Technical Sessions

Technical Program as of 2/23/16. Visit www.ohiowea.org for up-to-date Technical Program.

Young Professionals

1:00-1:45		 Holistic Sewer Rehabilitation for the Next Generation I/I Control	 Muralikrishna Chelupati, PE
ARCADIS

2:00-2:45	 Blueprint of Columbus Prioritization through Stakeholder		 Megan Miranda, PE
Involvement and GIS ARCADIS

3:00-3:45	 Design Considerations of the Lick Run Greenway for CSO Control		 Jenn Delebreau
Strand Associates

Portage County Water Resources | Tuesday, June 28, 2:15 pm to 3:45 pm

Tour Streetsboro WWTP
The Portage County Department of Water Resources Streetsboro Wastewater Treatment Plant has a design average daily flow of 4.0 
(million gallons per day) mgd  and a peak hour flow of 17.4 mgd. Average daily flow to the plant is currently around 2.9 mgd, with its effluent 
discharging into Tinkers Creek. 

The wastewater treatment process consists of the following: influent screw pumps; aerated grit removal; mechanical screening; aeration/
contact stabilization; final clarification; nitrification towers; tertiary treatment; and UV disinfection. The solids treatment processconsists of 
aerobic digestion; centrifuge dewatering; and sludge dryer to dry the solids to over 90 percent solids. What is unique about the Streetsboro 
WWTP solids treatment? The County hauls sludge from ten different remote WWTP’s to Streetsboro for processing. 

The Streetsboro WWTP has undergone numerous improvement projects since it was first built. The two most recent projects were in 2009 
and 2013. The 2009 project improved their sludge processing by adding a centrifuge for dewatering and sludge dryer. The sludge dryer has 
design capacity of 16 dry tons per day. The system includes a wet cake silo for feeding the dryer, a dry biosolids storage silo for the dried 
material, and a bio-filtration system for odor control. The 2013 improvement added UV disinfection. 

Join the Portage County Water Resources staff for a tour of the plant. No additional charge for the tour. Please sign up when you register. 

Join your fellow professionals and exhibitors at the end of Tuesday for a time of networking. Enjoy some refreshments while we wrap up 
the first day of the conference in the exhibit hall. The Ops Challenge winners will be announced after an exciting two days of competition. 
Make sure you make contact with the exhibitors that you wish to get more information from on technologies, equipment and services. This 
provides a relaxed atmosphere to talk to one another and get any questions answered that you may have. You may even help another peer 
by sharing your experiences.

Exhibitor Reception | Tuesday, June 28, 4:00 pm to 5:00 pm

Events & Technical  Program
Ju n e 27-30A 

Th e Be r t r a m In n a n d 
Co n f e r e n c e Ce n t e r



44 Buckeye Bulletin - Issue 1 | 2016

Wednesday, June 29 - Morning Technical Sessions

Technical Program as of 2/23/16. Visit www.ohiowea.org for up-to-date Technical Program.

Laboratory

Potpourri

Nutrients

8:00-8:45	 The Lab Analyst and Process Monitoring – How to Increase	 Robert Smith
Treatment Efficiency Without Even Trying Xylem – YSI

9:00-9:45	 Updates to the New Method Detection Limit in 40CFR Part 136	 Carol Turner
NEORSD

10:00-10:45	 Implementation of a Field Sampling Audit Procedure Erin Hammer
Alloway

11:00-11:45	 Total and Dissolved Phosphorous Monitoring Study	 Melodi Clark
City of Columbus

8:00-8:45	 Protecting Operators from Falls: A Case Study			  Tracy Riepenhoff, PE, LJB 
Corey Timko, City of North Ridgeville

9:00-9:45	 Cost Effective Reduction of the Hg in NEORSD’s Incineration	 Scott Reed, PE, Black and Veatch 
Exhaust Gases	 Robin Rupe, PE, NEORSD	

10:00-10:45	 Akron’s Main Outfall Sewer Alternate Design and Construction	 Louis Burnoski, PE, AECOM 
Travis Capper, PE, City of Akron

11:00-11:45	 The Miamisburg WRF Challenge: Innovative Planning and Steven Reese, PE, Hazen and Sawyer 
Design for Compliance and Wet Weather Improvements		  David Reinker, City of Miamisburg

8:00-8:45	 Is Your “New” Treatment Technology Really Disruptive?		  Art Umble, PE
MWH Global

9:00-9:45	 Application of a Hydrolysed Biosolid Product as a Carbon Jeanette Brown
Source in Biological Nutrient Removal Manhattan College, Riverdale NY

10:00-10:45	 Nutrient Reduction Through Use of Advanced Biological		 Rick Johnson
Nutrient Recovery Clearas Water Recovery

11:00-11:45	 A Roadmap for Smarter Nutrient Management in a Carbon	 Dr. Samuel Jeyanayagam
and Energy Constrained World					  CH2M

CSO / Collections

8:00-8:45	 SSO 700 IWAP: Development of a Water Quality Kathleen Bollmer, PE
Sampling Program CH2M

9:00-9:45	 Chevrolet Boulevard Basin: A Local/Regional			 Jay Mosley, PE
Stormwater Project AECOM

10:00-10:45	 Bringing Together Treatment, Storage and Conveyance for	 Timothy Ruggaber, PE
System-Wide, Continuous Real Time Optimization 		 EmNet

11:00-11:45	 Lancaster Phase II LTCP Success : Part 1 Developing		 Laura McGinnis, PE and Denise Crews
the Plan ARCADIS and City of Lancaster

Technical  Program
Ju n e 27-30A 

Th e Be r t r a m In n a n d 
Co n f e r e n c e Ce n t e r



www.ohiowea.org 45
Technical Program as of 2/23/16. Visit www.ohiowea.org for up-to-date Technical Program.

Wednesday, June 29 - Afternoon Technical Sessions

Wet Weather

Potpourri

Nutrients

1:00-1:45		 Green vs. Gray: Applying Sound Planning Principles to		 David White, PE
Optimize CSO Control Efforts Wade Trim

2:00-2:45	 Does Green Infrastructure Meet Expectations at an Urban Zoo	 Nancy Ellwood, CDM Smith 
Mark Fisher, Cincinnati Zoo and
Botanical Garden

3:00-3:45	 A CMOM Program? It Doesn’t Need to be Scary:			 Steve Donovan
A Guide to Implementation and Documentation 			 Brown and Caldwell

4:00-4:45	 Using a Simple Scorecard Evaluation to Improve Mark Van Auken, PE
Your Stormwater Program	 ARCADIS